H93LW0

O

TVNNYIAL NOLLONHLSNI

VIRH>EPRIN
2L0EHT ‘ARSLORERRICATY UK

L] "BRORLAUTIE VET
ZHRO-HAATY TUE "S5 CBRmSe
IRECLCHUZLW "RRESFIDISE

mmmmmmm_n VRA>PPR Y BERRO D LR MO TN

S————

X1dd ANY N
OEaFEIZZ/LUD)




¥ OMEGA PRO INSTRUCTION MANUAL




Omega Professor Instruction Manual

Prior to assembly, read this instruction manual carefully. Due attention must be paid to safety when
flying the helicopter.

Thank you every much for purchasing the OMEGA PROFESSOR (OMEGA PRO) kit.

To ensure correct assembly and safe operation, you are réquasted to read this manual carefully before
assembling the craft. Please note that sipna the kit is intended for intermediate and advanced R/C
helicopter operators, detailed explanations' of flight adjustment, etc. have been omitted from the manual.
Although the contents and quantities in the kit were throughly checked before shipment, you are

requested to recheck all items against the parts list prior to assembly, Should you find any parts missing,

please contact your local dealer.
The specifications of this kit are subject to change without notice. All dimensions given in this manual

are in millimeters.



VUIN L LIN LI O

PﬂrtREquiredtﬂCDmplEWOMEGﬁPRO R B EE SRS EEEEEEEEE SR E SR
BEfDI’EStaTtingASSEﬂ'IbI}F --------- Eea s e e e e O I IR NN EE RN R RN E R R

Parts Lisk . ocviocns "

---------------- R R R R R R R R R R R R E R E R E R R AR E R R R e 4

Screw Set Contents List ....ccvvvevnveceanees

llllllll R R E RS RS REEEEEEEEEEEEEE 5

Step 1. Assembly of Main Frame

Step 2. Assembly of Front Frame ......... sl a el Wy AT

LA R R R AR RS AR R E RN NN NN N A N 8

Step 3. Assembly of Pitch Control .....c.oovivenvensnans :

L I ] AR RN A RSN R AR R R R A NN N R} 10

Step 4. Assembly of Mast-related Mechanism

ii'll'il'l'll."lliiIIIIl-h.'II- ll

Step 5. Assembly of Elevator Lever and Tee Lever .

i'l'll#'!llllIlI'lI.ill!lillI'.II.I'II‘I'I.. 13

Step 6. Mounting of Servo Motors .............. ‘ ssesrscsiessnnssnsrannens it Bl

Step 7. Linkage .........

11lntiuolinqni--li--l.---i 15

General Information 1

LA L R N N R NN LR A R N N N S N R R R

lllllllllllll'llll.l'li.’l'.'.'.... ls



.rts Required to Complete ( IMEGA PRO

. es the basic power control mechaniam for the Umegn
i ar 1 complete Lhe hell pier, the following paris are
] LR e tained M parsiles
i ngine-related 'aris
ngine Ao lans helicopler engine
W g Maer MuMer malched o enging
i -wav clutch sel

Sparung il
S i ' P "
8 Hotor Head Faits
b Plack 108 F5, wi:
. R e Vo [ M. G peries, ¥t

“ia biarer bar

2 Tail Parts

* Ormegs el pear sasembly or Kalt HG tail gear assemhly
Fieaibsis PP rod
roter biade

Tl rowr bisde W paxien LA

8 (Others
& wd y gl or Mares bady. U
bt B "
Fwei Lamk Kol 30er 420se 470¢e fuel tank
F e fiter
e o L e

Parts with the abeve mark * differ by type weed, please refes

the fuilawing fov pparific

e A

¢ When Omegn Lill gear a

Tail pitch housing s

wilh e Al

* When Kalt HG tall gear assembly I8 umed

Fall rater hub asssr

Tail pitch housing set
(withoul bearing

Tall PC plale assern

Nail PC syatem

* When hody s installed

Body sel Jot Stream (or, B0-class bodies
manufactured hy Omeg - ¥
As required by hod o
ar adapter Omega (for Jet Stream
Tail gear ring Omegn (when Kalt HG tall g

assembly ia used

* When Baron bodv, ete. s nsed:
50 Baron, Urion

Cabin installntion siay asl
T il pipe support Ford imegn i IMEGA PRO anly
Tail gear suppoart Oimege (when (Omega Lail genr
asarmbly 18 '.|.-f'|

Tail support set for B0.class

Tail pipre | § B

Piano wire guide

Harie

slal, verii al stabiliger

Piano wire for tall deive or pipe drive assemblsy

When PAARO WiFe 18 '||-|.lr'11I A il wmint sel s reQaue el




iefor Starting Assembly

e —

Nylan Nul
v nssembly of this mechanism kit is divided into 7 steps, from frame =
Ihe as 3 =
spmbly to linkage, and all steps must be correctly completed, Gy )
i 0 -
ceferring to this instruction manual. L:Jl;._’_

I'he screw séis are conlained in polyethylene bags numbered by steps,
and these bags should not be opened until beginning the appropriate Plate Washer
step. Since the kit includes only the quantities necessary for

; [
pssembly, correct bolts, ete. must be used, with special attention to

LT

bolt length, Inside diameter “!:ul-l Outslde diamster
,._I L;["rall:'lus. 1]

B Hexagon Wrench g =

I'his kit includes four sizes of hex wrenches. For the cap bolts (Example) *3x210x¢} Plate Washer

and set bolts, use the hex wrenches as shown in the following L ke dinmatar :l_ T_ Thickneas
Lables. Duiside diametor
Cap baolt Set bolt
M3 2.5 wrench 1.5 wrench Check bolt lengths against the scales providedat the bottom of each
‘ g,
M4 3.0 wrench 2.0 wrench pag
B Bolts and Nuts
Lengih (mm) B Tools Necessary for Assembly
ClgRalx Hexagonal spanner (opposite side 5.5), needle-nose pliers, 2 and
22.8 drills, file (flat smooth cut), cyanoacrylate adhesive, ete.

et Balt

M Screw Locking

Screw-attached parts in this kit should be secured with a screw
(Exomple) M3x10 Capbolt locking agent after degreasing with benzene.
Diameter Length

Note: This does not apply where screws are driven into nylon
nuts or resin materials,




[Parts List

No, Item Quantit}- MNao. ! Item ——=— [ Quantity |
(Step 1) {Step 3) |
71001 Engine Mount 1 74008 Connecting Link | 1 |
71002 Pinion Gear 1 74008 Pitch Lever A | 1 |
Ti004 Bevel Pinion Gear Assembly 1 sat T4010 Pitch Lever B Assemhly 2sets
71007 Fan Cover Stay 2 74013 Pitch Lever Cross Member 1
74003 Elevator Arm Assembly 1set 74014 Pitch Lever Shaft A, B 1 en.
78001 Main Frame Set (left, right) 1set 740186 Piteh Lever Spacer 1
TE003 Lower Cross Member 1 74021 Scissors Arm Assemhbly 1 set
TE004 Middle Cross Member 1 T4027 Rod End Body Assembly 2sets
TE005 End Cross Member 1 74037 Pitch Rod 2
76012 Cross Member A (£ = 32) 3 (Step 4) = 57
76013 Cross Member B (£ = 62) 4 71003 Main Gear 1
78018 Pinion Bearing Case Assembly 1 set T1008 One-way Housing Assemhly 1 set
76022 Bevel Bearing Case Assambly 1 set 72004 Mast Bolt Washer 1ea.
| 76025 Top Bearing Assembly 1set T4017 Slide Ring Washer 1 set
| 76027 Bearing Holder Assembly 1 set T4034 Swash Plate Assembly 1 set
] (Step 2) TE030 Thrust Washer 1
74002 Pitch Servo Spacer 2 Thrust Bearing (1810 DSG) 1set
| » TBOOG Gyro Mounting Plate 1 (Step 5) = 1
76007 Gyro Mount B, K, T 1 74005 Elevator Arm Lever 1
76008 Servo Bed 1 74007 Elevator Collar 1
Te011 Front Skid Stay 2 74030 Tee Lever Assemhbly 1 set
76014 Cross Member C (£ = 33) 2 (Step 6)
76015 Cross Member D (£ = 27) 2 74001 Servo Set Plate 10
76018 Subframe Set (left, right) 1 set (Step T)

76021 Servo Plate Retainer 1 74033 Rod 4
(Step 3) 76009 Rear Skid Stay Set 1 set
72001 Mast 1 Te0D16 Upper Body Stay 2
72002 Master Mast 1 76017 Lower Body Stay 1
72003 Mast Stopper 1 76031 Upper Body Stay Extension 2




No.

ltem

| Quantity Step Na. Item and Dimensions_ -: Q'ty ]-
Accesso- i M3 x 3 Set Balt S
ries) Kalt Tight 1 q Md x 6 Set Bolt P
OMEGA PRO Screw Set 1 set Universal Link e oy | 2
OMEGA PRO Assembly Instruction Manual 1 'I-T'I x8 L _(:ap Bolt 1 2
- M3 x 40 Cap Bolt . 1
4 M3 Mylon Nut 1
Screw Set Contents List Super Joint Ball B (Separate bag) 1
— Ball Spacer ' !
| Step No. Item and Dimensions Q'ty Mix8 Cap Boit | 2
M3x8 Cap Bolt 38 M3 x 18 Cap Bolt 1
Mix12 Cap Bolt i 5 @3 x®4.5x10.5 Plate Washer I 1
Mdx 18 Cap Bolt 4 83 x 210 x 1 Plate Washer }- %
23 x @8 x 0.5 Plate Washer B Super Joint Ball A (separate hag) | 2
23x210xtl Plate Washer 1 Super Joint Ball B (separate bag) 3
1 S4x @10 x u.8 Plate Washer 4] M3xB Cap Bolt 6
M23x17 Fully Threaded Rod 2 ] M3 Nylon Nut fi
Universal Link 2 M2.6x 10 Cap Bolt 2()
L5 Hex Wrench 1 Nylon Strap 2
2.0 Hex Wrench 1 M2.3 x50 Fully Threaded Rod 1
2.5 Hex Wrench 1 M2.3x70 Double-end Threaded Rod 2
3.0 Hex Wrench 1 M2.3 x 85 Double-end Threaded Rod 1
M26x86 Cap Bolt 4 M23x110 Double-end Threaded Rod 1
Mixs Cap Bolt 19 M2.3x130 Double-end Threaded Rod 1
2 Mix8 Flat Head Cap Bolt 2 T Mix8 Cap Bolt P
M3 Nylon Nut 13 M3x12 Set Bolt 2
Mix15 Set Bolt 2 ML1.5 E Ring 4
M3x8 Cap Bolt 2 Universal Link 16
3 Mix15s Cap Bolt 2 Super Joint Ball B (separated bag) 4
M3x 15 Cap Bolt 2 Ball Spacer 4
2l x24.5x .5 Plate Washer 2 M2 Nut 4
%‘-—




-.—’_ T S — e — — ———
;;_.;;_l-_ Assembly of Main Frame

I
——

(Ben I"ig. 1 and 2)

[ﬂ Secure the universal link to the elevator arm assembly using the El Glue the bevel pinion gear assembly shalt to the bearing in the
threaded rods M2.3 x 17,

bevel pinion bearing case using the screw locking agent. Install
IM23x17

[Universal Link

Fully Threaded Rod cene ]

CEsEe e S e 2]

the bevel pinion bearing case assembly on the frame and

temporarily tighten using cap bolt M3 x 8 and plate washer ©3 x

@8 x 10.5. 3
Insert the longer shaft of the elevator arm assembly in the left [M3x8 CapBolt ....coneesersnsassars 4]
frame and the shorter shaft in the bearing hole of the right [#3 x ©8 x 10.5 Plate Washer ........cccaesss 4]
frame, both from the inside.
Install the clutch bell (sold separately) on the longer shaft of the IEI Attach the cooling fan and clutchisold separately)to the engine,

pinion gear, and insert the shorter shaft of the pinion gear into
pinion bearing case assembly, referring to Fig. 1 below for the
proper direction. Tighten the cap bolts M3 x B using plate
washers @3 x @10 x t1.

(M3x8 Cap Bolt

and then install the engine on the engine mount, passing cap
bolts M4 x 18 through the fan cover stays. Temporarily secure
the engine between the main frames using cap bolts M4 x 12 and
plate washers @4 x @10 x 0.8, Do not forget to install the starting

..................... 1] belt (sold separately).
{@3x210x11  Plate Washer ...........eeee. 1] [Mdx12 CROBOE o iiimn do i diaa 6}
[Mdx18 COPBOME oveveirensssnansens . 4
: [PdxP10x%0.8 Plata Washer .........ceoeess 8l

Fromt

E Attach the remaining paris shown in Fig. 2 to the frame and
B temporarily tighten using cap bolts M3 x8 When all parts are
installed, remove cap bolis M3 x 8 one by one, apply serew
locking agent to each, and then retighten.

(Tighten using M3 Serew) gy (Insert Pinlon Gear} It is ndvisable to

mark each cap bolt as it is retightened ensure that all bolts are
Note: Install on the frame after checking for proper front and

: properly installed.
rear positioning and temporarily tighten using cap

[(M3x8 R B0 o v snssma e 29]
bolts M3 x 8 and plate washer @3 x ®8 x 10.5. 1 .
(M3x8 CapBOlt evveeernosesnsens il Note: The partsin 3, 4 and 5 above should be left temporarily
[®3x®Bx 0.5 Plate Washer ................ 4] tightened.




—

This scrawls for
temporary tightening and
Is notineluded In the kit e

Mote

M3 zB Cap Bolt
Except for Installation of the %
engine mount, use MIx 8 cap
bolts with all parts. (38 bolts)

-

Main Frame (right)

Pinlon Bearing Case Assembly

Pinlon Gear - /

Cluteh Bell (Sold separately)

Engine Mount

‘.‘ Cross Member B¢ = 82)

IIl'r Illlr \\& -

Croas Member A (f = 3T)
- Bevel Pinlon Gear Assembly
~ Bevel Bearing Case Adsembly
— End Cross Mamber

- tng Assembly
TopRaing Am Universal Link

M23x 1T Fulla Threaded Rod

1 .-"'.
| | & -
1 | f-\l -"-.__EJ__-"'-.@__-"'J o~ - Elevator Link
| | |
~iaNe I - -
d g, \ .I | o - _- Elevator Arm Assembly
e g M o 7
l 1 o Crosa Member A (f = 32)

y

— M3x8 g;e;ﬂ,,w
C CapBalt Y 3..-*1_____,‘-' e
ammm&iﬁ_;: 7
- et >
-

A=) ~Holder Assanubly: -
o N - —~
f- ] | MIQM ]

r

//.,.__ :.' Cross Member ;
} ) 3 2 J
. L]
) 8, -"‘,.F: | S
l’_‘.ruu Member B - w .
o~ T' ¢ = 62) { e -
i s el e

/’ ““f'""l_ | |

¥ I'Inu Washer
| ¥ f‘_,.g L, *F" 4
j /”h"‘-- ”-T" Middie ™ ﬁé;q o @ " :
. 5'.!;" F'rbu 1!._-“11:,..,,- T.J 1.' r‘_,.- "‘_r-f‘:?, @l <
W % b e . i
o | 1S E!lﬂ"l ﬁffﬁ\{ ___; [ L 1_--1;-1? N M3 x8 Cap Bolt

!} &) 'ﬂ

'*n'*n

T Muin Frama (left)

o4 x @10 x 0.8 Plate Washer
M4dx 12 Cap Bolt

Fan Cover Stay -

Fig.2 M4 x18 Cap Balt

1




=

-Stl'-;l 9 Assembly of Front Frame

E Screw set bolts M3 x 15 into cross members C (f = 33)
[M3x15 L e e A 2]

E After checking for proper right-left positioning, attach cross
members C to cross members D (f = 27), passing the set bolts
through the servo bed as shown.

IEJ Install the piteh servo spacers on the left of the servo bed with
cap bolts M2.6 x 6 so as to match the widthofthe mounting holes
of the servo motor to be used.

(M2.6x6 CapBolt ..cvvansvisvsinarass 4]

Install the servo plate retainer at the center of the subframe
using cap bolts M3 x 8 and nylon nuts M so as to match the size
of the fuel tank to be used (rear holes for 380, 420¢e tank; fromt
holes for 470¢c tank). As the fuel tank will also be installed on
the servo bed, tightening of the cap bolt in the slot is temporary
in this assembly step.

[M3x8 CEpBoll oviainraiassmeniihras 7]
(M3 Nylon NEt ..ovnenserorinrsnsan 7

E Attach the gyvro mount B.K.T. below the gyro mounting plate
using flat head cap bolts M3 x B and temporary secure the
mounting plate to the servo bed by tightning the cap bolts M3 x
gand nylon nuts M3 at the slots.

[M3x8 CRPBOIE iivas e ravarinarais &)
(M3x8 Flat Head Cap Bolt ........... 2
[M3 NylonNut ...c.oviviiniinana 3]

The servo bed and gyro mount B.K.T. should be secured using

Install the assembled front frame portion in the main frame.

cap bolts M3 x B and the subframe with cap bolts M3 x 8 and
nylon nuts M3.
[M3xB CapBolt ....occcecinannices 10]
[M3 Nylon Nut cocosiscsncssarnnans 4]

Sgcure the temporarily tightened screws at the slots in the gyro
mounting plate and servo plate retainer,




“Neter Thia igure shows the servo hl M3Ix8 Cap Bolt

Mz 8 Flai Head Cap Bali

bed Installation as seen
from the reverse side, | i ]
| P 7
Servo Rad .
Pitch Servo Spacer j T Sy K
] &__——7F By
} -
o [
" - b "i‘\
[ e o A -3 . i
. : £
R L AN -
C‘“\; e ,
2, 1S )
T i % e M3 18 Cap Baly
Cross Member D ; - . :
¢=27
Ik = 1 3 R Servo Plate Retalner =
(- : e " “ €
- = = T " - |
M3 x 15 Set Balt f X ; <1~
?f;,-’;;_%.;.iﬂ: II"I,] _:__.a- ’;‘:} : {.
g e ” . s
s '."-J:ﬁ{:] 1@~ M3 Nylon Nut ;
Crosa Member C(f = 33) S, | G @®. S
M3 Nylon Nuat : 'J -
Subframe (right) 2

Mlix8 Cap Bolt

= y— Front Skid Stay

[ i ri'.'n.;,j =S
? T L= |z — MIx8 Cap Bolt

M3 Mylan Nut

Fig.3




r‘.\‘ —~ Mizl S E
— e — .
e - - e
epd Assembly of Pitch Control - (&
- q s
- — { =
Fes Figi 4. Sand € E se=rs A
E Serew the universal links into the rod end bodies and attach the R ;
I . ; : 125 and attach the = P
rod end bodies to the scissors arm assembly using cap bolts M3 ] oS e
; ror] §d 3 i o i
zi5and plate washers ®3 x 94 5 x W 5. Y (AT
= A~ Ta
M3x15 ERp ROl ......coniniiisiiiies O = 1{&
[*3x°45x05 Plate Washer ................ 2] ey
finiversal Link .......0coviviciiinmnnnoniis 2] £ B R e o
_.:::' o Fod E=d Bad ig=
- 5 —
15| Insert the longer bent sections of the = - M3z 1% Cap Be

piteh rods in the inside diameter h

portion of the scissors arm assembly |

and the shorter bent sections of the | f Piteh ]

piteh rods in the slide ring after |

passing the pitch rods through the |

outer mast. Insert the mast in the outer

mast and temporarily tighten the

outer mast so that the scissors arm

ll'lli the slide rin.g. cnn_nechd by the E-Ha,.

piteh rods, will slide casily. @ £
[M4x8 SetBolt...... 4]

- Cruter Mast

Note If the bent portions of the
pitch rods are not properly

| = Ml-ll-S:mpp!r
inserted, movement will be f Slide Ring Assembly e B

difficult. File the bent | k%:i, M4x8 Set Bol
portions of the pitch rods If f [ = e
necessary to ensure a good fit - i

Recheck the sliding action E

nfter tightening set bolts M3 x

Bl_oururnlhaplh:hrnds. Vg 4 Fig.5

[M3x3 SetBolt ...... 2]




. In assembly the pitch leaver, do not mistake shaft B,which is
passed trough the connecting link, the for the aluminium eross
member. Note that shaft B is of polished steel. (See Fig. )

[Mix8 R 2]
[M3x15 CORBOI crrninenivieisnese 2]

| -;.,i_ Assembly of Mast-related Mechanism

L3
(See Fig. 7 & 8)
' ‘Before tightening the mast bolt at the bottom of the mnst, check
~ the operation of the assembled pitch lever. If it does not move
easily, remove the mast referring again to Figs. 4 and 5, and
correct the inclination and right-or-left dislocation of the slide

ring assembly.

' the thrust hearing at the bottom of the mast.
Note: The thrust bearing must be properly positioned
vertically. The upper side has the larger inner

diameter, while the under side has the amaller innu
diameter and is marked as pictured in Fig. 8.




Adjust the gear engagement. Turp the min gas
proper engagement at all points aroung o E;“: ta l_-th‘Itr for
The gear should turn smoothly, After ekt mechanism.
pevel bearing case assembly and the e Ife secure the
assembly. Then. align the center of the pinion m:'i“t:‘ Vo
the center of the engine crank shaft ang se::ug;-- shaft and
| mount. e the engine

‘ups.  Assembly of Elevater leaver and Tee Lever

1| (See Fig. 5)
Altnch the elevator lever to the left side of the elevator arm
shaft, and fix and lock the right side shaft.

Note:  Although the elevator lever installation hole is slightly
tight, correction should be limited to burr remov

,| oval.

After partial attachment, use the cap bolt M3 x 8 to filly

secure the lever.
[M3x8 Cap Bolt .......... e R |
[23x 21D x t] Plate Washer ................ 2]
PR TInE BRIl A ....ccoccciiiiniiiianiiones 2]

Altach the tee lever to the side of the frame, making sure to use
plate washer 23 x @4.5 x 10.5 as shown in Fig. 9.

[M3x18 CapBolt .....cconcnvvnnraness 1]
[#3x24.5x 0.5 Plate Washer .......ccceoei-ex 1]
3

[SuperJoint Ball B ......cccovivssnnrasacsones

M3x8 CapBalt _ \‘r;j

xe4Sxi05
Plate Washer

Super Joint Ball B

:. e Azsembly
8

uper Joint Ball B (mm screw)

M3x 18 Cap Bolt

Fig.9

-~ Elevator Collar

~ Elevator Arm Laver

_.r-
— ff" },-* L e
Iy . " - ;-'-'
/. < /.‘:_. | I‘J,,_' -~
. ‘-f J’:/f i 7 _-‘ | {1 |
1 ) d il | L9
l / =i 4 /) ~
o ! M=zt =
> 0N | 1oy
& LS :
- = & E;
Fah e e, -
[} J
{ \ b
. .-’..
::lup-:.'.fnmt Ball A
(Imm serew haad)
N R
)
W—H III- ‘—‘_.—'/}
i, ;
21x @8 x 10 Plate Washer 5 o =t
Y =

. Buper Joint Ball A

Elx210xtl

“ Plata Washer

- M3x8 Cap Bolt




—

I &
;WPE Muuntlng of Serve Motors
e

—

(ee Flgs. 10)

.’E—] Install the aileron servo and elevator servo inside
the frame.

Noteé: Installation will be easier if the servo set
plate is glued in advance to the rubber
servo installation section, using cyancacry-
late adhesive.

M28x10 CapBolt ....iicvuueee 8]

The aileron and elevator servo cords should be
wired forward through the frame.

Note: Care must be taken to avoid contact of the
cords and moving parts such as the gear
mechanism.

[Nylon Strap ..-eeeseeesscnssveees 2

* Forinstallation of the rear skid stay:

[M3x8 CapBolt ..cocovaneans 4]

(M3 Nylon Nut ..... RS
* For installation of the lower body stay:

[M3x8 Cap Bolt ........ ot ||

M3 Nylon Nut ...cveceess 2]

@ The rudder, pitch, and throttle servos on the front
servo bed should all have their output shafts to the

rear, Only with the servo set plate of the pitch servo
should through holes, of 2.8, be drilled for screw

M2.6
[M2.6 x 10 Cap Bolt  ..cvveeess 12]

Harvo Het Plain

M1 x 10 Cap Dalt _Q’l =

Elgvater Barve

T= Alleron Serve

Lowe hody siny

| Hoigr Negulred when the dat
| Sirsam Iy usod, The wids
| l sliis should ba et the bat
| =
| || - 'I

fl || maze
T~ III| | | CapBait |
“Ar '=]I 1

/
N\
i

.. bﬁgkrrl \"ﬁw% /@/: B L Rear Sidd Stay
“--lmx wﬂmu x 18 Cap Dol L /}M =

Sarvo Sat Plaie
Mote Drill 2.4 boles for MLE é}— M3 Nylon Nut
pcrews in this pervo sl
plate,

Fig. 10




i ——
';'.;;:.___linkage o —
QN e T

e '.":;. 12 and 13

E Make holes in the servo horn for the siteron and

eley s

Bnkages, using the gauge film provided, as shown in Fig. :I,MM ?J":- -

Jﬁ“’s ] P .. {

a. with the receiver and transmitter switched on and the H'- %—4—
servo in the neutral position (and the transmitter trim lever TR R / I . w
also in the neutral position), apply the gauge film, mark on \E L '_‘:-5\‘
the gauge film with a scriber or compasses needle, and drill B LT
koles where indicated using a 2 drill

Allersn Linusge
{Servo Horn Hole Gange |, B—l

Out Line

Ajleren Elavator

Fig. 11

b. After drilling holes, insert the rods in the servo horn as
outline and secure with E rings.
[M1.5E Ring s el nkinsirns =)

e Attach the universal links so that the two rods of the
aileron and those of the elevator are equal in length.
Install the universal links on the balls of each lever. —a
[Universal Link ....cooccsemmannennees




» .‘ lrl_ .
¥
(&
Al Joulk d Threaded Red - Up
S 5 £
MZ3ax110 Lawn , Down
Double-end Threaded Rod Up =
- Elovalor Serv
=
M3z 12 Set Bolt |
. e bl I
Upper Stay b al
Extanslon ™ ~
e~ L
- B [y
Upper Body Stay ﬂ-?;«x:,\f ,-"J“GF
S
I'. \ Kﬁ_‘-"'""'
M3xz8 Cap Bolt _ '5}__’ | # Aod

Laft - ; - |I
- e )

[ Right MZ3ixG50 |

Right \ | Left Fullay Threaded Rod

| Plteh Sarve
Alleron Servo

£

= ;__L ole  For the serve horns and

;'I
|

-

b = Py throtils lavers, Insiall an
== : P _:.'___ ! | l!lll'r\‘nb:l‘n'll'.lln".‘i:lu |
o el ) spacera an Lthe super joint
M23x 130 T 5 1 [ balls B provided, and
Double-gad Threaded Hod | '{‘H,:;-'b | ) tighttan with the nats M2 |
& "'-‘I‘_‘_' a4 N L {rom the other sida
Slow el

%
‘e High

Throttla Seve

16— S —— —
| IR




Connectall linkages as shown in Fig. 13.
|

[M2.3 x50 Fully Threaded Rod ......... 1]
(M23x70 Double-end Threaded Rod ... 17)
M2.3=x85 Double-end Threaded Rod ... 1]
[M23x110 Double-end Threaded Rod ... 1]
[M2.3x 130 Double-end Threaded Rod ... 1]
(M3Ix8 BanBall it ]
[Max12 R A S |
UniversalLInk ....cocunvssssvavansssnnnans 13)
[SuperdJdointBallB ....cccvravisiavassnveaias 4]
[Ball spacer P P R 4]
M2 Nut e Y i R A ) 4]

(General Assembly Tips)
(1) Do notovertighten the universal link.
2} Before the engine is installed, install the cooling cover. Make

sure that the throttle servo linkage rod in step 7 cannat come in
contact with the cooling cover.

*  When the YS engine is used, use the drive washer (thin type)
sold separately by Kalt.

* When the ENYA engine is used, install the engine mountin the
opposite direction to that shown in Fig. 2.

(3) When attaching the rod end body to the scissors arm, insert plate
washer 23 x @4 x 0.5 (contained in a separate bag) on the head
side of the cap bolt M3 x 15.

(1} When attaching super joint ball B on pitch lever A, cut about
1.5mm from the threaded portion and smooth the cutend with a

{5} Tighten set bolts M4 x 6 of the mast stopper unifarmly.

(8) When installing super joint ball B on the tee lever, do not over-
tighten.

Tips in Installing the Undercarriage

When the Baron body, eic. is used, insert cross members D (sold
separately by Kalt at the front and rear undercarriage installation
holes of the main frame and install the undercarriage using landing
dampers. Use landing dampers when installing the undercarriage on
the hody.

This complete the assembly of the OMEGA PRO kit. If the mechanism
is used with a body such as the Jet Stream, attach it to the body using

the installation stays provided. With the Baron body, ete. Use only
vear skid stays.




k-

—

any of th :
"W tlli parts of the H:i'" "'l'_lill’- please contact your local
hﬂﬂ‘ _m"_ . l“f“hl_ g "lmm ¥ Ehyuld nny parts included in the kit
ﬂ“m ctive, please contact this company directly before operating
| m flﬂrﬂdwunpwmhw.mmum;

No part of this manual or its drawings ; ;
may be reproduced in any form
without permission, "

Main Specifications of OMEGA PRO

_ BERsEEBAd S EF R A SR s M“"l‘m‘“
io (engine: Main:tail) .................. 9.78:1:652

B I M“




